COUNTY OF SANTA BARBARA
PUBLIC WORKS DEPARTMENT - WATER RESOURCES DIVISION - WATER AGENCY

4LCSD

LAGUNA COUNTY SAMITATION DISTRICT

Countywide Potable Groundwater Recharge Evaluation

Reuse Evaluation

FINAL / October 2023 FINAL / August 2023

« caroiio «caroflo

February 6, 2024

Matt Young Kevin Thompson
Santa Barbara County Water Agency Santa Barbara County Water Agency

one

COUNTY

one

FUTURE




L
Presentation Outline

Purpose: Evaluate opportunities for potable reuse of wastewater both
at County-operated facilities and countywide

1. Countywide Potable Reuse Evaluation (Water Agency)

2. Laguna County Sanitation District Groundwater Recharge Evaluation

. il it
I ] o
o, = G one
oL W, 1




Potable Reuse
* Indirect potable reuse (IPR): Injection to groundwater basins as potable supply

Groundwater Groundwater
Supply Wells Injection Wells v Treated
I Effluent
Ll Lk = |[le——#[0
AWTF WWTP //
¥ ¥
— H — ] —>
—_— ] — — g —>

L Groundwater Travel Time >‘

* Direct potable reuse (DPR):direct delivery of treated wastewater through
potable system

Sl one
N Ky COUNTY
= one
FUTURE

Treated Effluent



Potable Reuse Project Overview and Purpose

To document and summarize ongoing wastewater
PURPOSE treatment and water reuse in the County in order to

develop recommendations for increased potable
reuse implementation

(f 'éity{ f FEEE Citylof
JGuadalupe —"' Santa

Los
Alamos
~. Ky CSD
Lgmpnc Mission Hills;
; Federal Community
: pr|50n1 @Sewices District
e @ Cityiof  ~  ©
: ﬂ.bmpnc City of ( Santa

Buellton City .o’ Ynez'CSD' Cachuma

(_J Solvang 9

@ ~humash

(i54)

101} :ﬁ?a Montecito summerland
M\_’_San]taw Saﬂltﬂr}' Sar”tar}(
District Distric* __ Nistrict. Carpinteria
SO City of@"@" Sanitary
\ ‘District

Santa

Barbara O .ﬁ

one

b FE8 COUNTY

one
FUTURE



S
Evaluation of End Use and Infrastructure

e Evaluation performed for the four selected facilities
— Buellton, Solvang, Buellton/Solvang combined facility, Summerland Sanitary District

 WHERE purified water can be discharged for use
— Direct to distribution system (DPR)
— Surface water augmentation
— Groundwater injection

 WHAT infrastructure is needed to implement potable reuse

Summary of Treatment and Regulatory Requirements

« Document current regulatory requirements

* Develop conceptual process flow diagrams

* Develop planning level cost estimates for each treatment plant

DPR Facility

o TN NN NN NN NN NN BN NN NN NN SN NN NN SN BN NN NN NEE SN NEN BN SN SN NN SN NN SN NN SN SN SN N S S -y

! Chloramine Chlorine Chemical Injection to !

l Injectiﬂn Injection Match WQ :

I

I I
I

l Ozone i ' Finished I

Biologically Ultra Heverse Contactor IHIS =

! Activated Filtration Osmosis Adyam_:ed water |

1 Carbon Oxidation Pumps :

l -------------------- l ----------------

S one
A LA COUNTY
= one
FUTURE




Buellton/Solvang Advanced Water Purification Facility Example

Compressors | Sodium Sodium Sodium | Citric Acid | |FID Gleaners|
and Blowers | Hypochlorite | |Hydroxide| |Bisulfite

1L+

MF Backwash/RO
Feed

==|== RO Antiscalant
MF Feed Pumps RO CIP and Hot | l
: ater Tank
1 o
r g’
.1_ Chlarne
Contact Tank
i Caleite Filters
v AQF
Office |
Waste EQ/ ' ‘
Diversion Channel Y E—
) - - ..I"-l L:I ':‘]1-.
MF Strainers Electrical Microfiltration| /| [Heverse RO Flush UV Feed
Roam MF) Osmaosis (RO ank Tank

Figure 413 IPR AWPF Zoom-In Site Plan of Buellion and Solvang Combination for 0.78-mgd Production

12mo% | G
Injection Site x|

L

: 6-mp
“i"% /s Injection Site

Combiﬁed
Finished. :
Water Piping \ W

2 B_uellton

Legend
‘ Potisstiad PR Injectian
Lecathore

B Ecstng Musicisal Wels
@ inscrve vsicinn wers
O santa ¥nez RED Wels

® m om, E4gTET Managamsnt
A

"amnm
£.5 oyums

6 ikt Buffes {1,100
]

F2-Month Butter (2300

A

i 43 ol

[t Boawd e Bt Bodbeds Coaity
E581 CRaT

[ e adrrve P showen n s
Figurw arw Far plarning purpcsas and
TERTERT AR TRIE K ialhaes,

Figure 5.3 Solvang IPR Preliminary Injection Well Siting

one
COUNTY

one
FUTURE

- njectiont.

P Yo



Buellton and Solvang Advanced Water Purification Facilities

Planning Level Capital Costs

Table ES4  Solvang and Buellion AWPF Capital Cost Estimates

Total Project Cost

Project Cost Item IPR (6 Month IPR (12 Month
Conveyance Pipeline) Conveyance Pipeline)
Infrastructure $38,460,000 $42,300,000 $23,660,000
Treatment $136,670,000 $136,670,000 $175,130,000
Solvang AWPF | Total Project Capital Cost $175,130,000 $178,970,000 $199,360,000
Anniualized Total Project $9,522,000 $9,731,000 $10,839,000
Infrastructure $22.170,000 $23,820,000 $16,460,000
Treatment $47,910,000 $47.910,000 $75,420,000
Buellton AWPF | Total Project Capital Cost $70,080,000 $71.730,000 $91,880,000
g:::{lf:lized Total Project $3.810.000 $3.900.000 e
Infrastructure $59 930,000 $61.880,000 $41.150,000
Treatment $137,760,000 $137,760,000 $177,990,000

Solvang/Buellton
Combined AWPF

Total Project Capital Cost

$197,690,000

$199,640,000

$219,140,000

Annualized Total Project
Cost(!)

$10,749,000

$10,855,000

$11,915,000

Motes:

(1) Calculated assuming an interest rate of 3.5 percent and annualized over 30 years.

one

COUNTY

one

FUTURE




Buellton and Solvang Advanced Water Purification Facilities
Planning Level O&M Costs and Unit Costs

Table ES®  Solvang and Buellion Annual O&M Cost Estimates

Annual O&M Cost

Project Cost ltem IPR (6 Month IPR (12 Month
Conveyance Pipeline) Conveyance Pipeline)
Annual Infrastructure O&M $422 000 $442 000 $291 000
Solvang AWPF | Annual Treatment O&M $1.087 000 $1.087.000 $1.540 000
Total Annual O&M $1,509,000 $1,529,000 $1,831,000
Annual Infrastructure O&M $169 000 $177.000 $117.000
Buellton AWPF | Annual Treatment O&M $870 000 $870 000 $1.371.000
Total Annual O&M $1,037,000 $1,047,000 $1,488,000
Annual Infrastructure O&M $H87.000 $596 000 $436.000
gﬁﬁiﬁ;ﬁf&g& Annual Treatment O&M $1.310.000 $1.310.000 $1.864.000
Total Annual O&M $1,897,000 $1,906,000 $2,300,000
Table ES8  Solvang and Buellton AWPF Unit Cost Estimates

Cost ltem

$lac-ft

Solvang AWPF

$IMG
$lac-ft

Buellton AWPF

5IMG

Solvang/Buellfon | $fac-t
Combined AWPF $IMG

Notes:

IPR (6 Month Conveyance

Pipeline)
$21.500
$65,800
$13.200
$40,300
$14.500
$44 500

Unit Costi®)

IPR (12 Month Conveyance

Pipeline)
$21,900
$67.100
$13.400
$41,100
$14,700
$44 900

$26,400
$80,800
$18,700
$57,300
$17.,400
$53,400

(1) Calculated using the annualized capital cost, annual O&M cost, and assuming the facility I1s running at capacity 362 days per year.

8

one

COUNTY

one

FUTURE



e
Summerland Sanitary District (SSD) to Carpinteria Sanitary District (CSD)

* Transport raw wastewater from the existing SSD system to the CSD for treatment and
subsequent advanced treatment as a part of the planned Carpinteria Advanced Purification
Project.

L S}
0.2 mgd w7
Connection
Paint

Connectigh / @; "l
== _Point

i
h & -I
h"‘— _—
L

Figure 5.15 Unireated Wastewater Feedwater Prelimmary Pipe Alignment From SSD to CSD

one

COUNTY

one

FUTURE




Summerland Sanitary District to Carpinteria Sanitary District
Planning Level Costs

Table ES5  SSD Capital Cost Estimates
‘ Total Project Cost

cost fiem ‘ 0.2 mgd Equalized Flow to CSD ‘ 0.47 mgd Equalized Flow to CSD

New Pipe From SSD to CSD $6,591.000 $9 434 000

Upsized CSD Piping $151,000 $644.000

Pump Station $1,469,000 $3,996,000

New 0.47 MG EQ Basin $9,120,000 -

Rehab Existing EQ Basin - $441,000

Odor Control System $869 000 $623 000
Screenings and Conveyor Facility $1.679.000 $1.679.000

Total $19,880,000 $16,820,000

Table ES./  SSD Annual O&M Cost Estimates
| Annual O&M Cost

‘ 0.2 mgd Equalized Flow to CSD ($/year) ‘ 0.4/ mgd Equalized Flow to CSD ($/year)

Power $73,000 $153.000
Annual Maintenance!(? $99.000 $84 000
Odor Control Media Replacement $5 000 $1.000
Total $177,000 $238,000
Notes:
(1) Annual maintenance estimated as 0.5 percent of total capital costs.
$ - dollars

S one
AARET COUNTY
= one

FUTURE

10



L
Next Steps

 Summerland Sanitary District

— SSD, the County Water Agency, Montecito Water District, and Montecito Sanitary
District follow-on study on options for sending raw SSD wastewater to Montecito
compared to Carpinteria

* Solvang/Buellton

—A number of technical, legal, and regulatory next steps are identified in the report
for these projects to proceed.

—Discharge permitting considerations (currently in process) will drive the ultimate
size/cost of these facilities

. il it
I ] o
o, - T T one
oL W, 1

11



Laguna County Sanitation District (LCSD)
Project Overview and Purpose

Define planning level costs, opportunities, and challenges of implementing

PURPOSE IPR for the LCSD wastewater treatment plant in the Santa Maria Valley area

San Luis Obispo

s

e S

=]

i Santa Maria

& *' e :"“1,__
\\\ o w""{nl' *L:"l. e
N Orcutt gRSEEs

one

COUNTY

one

FUTURE

12




. @ )
Overview of Current LCSD Plant Waller park
SMPAD ag
North Branch County Jail
Agricultural pastures

‘ J

NPR

Conventional Secondary Ultra Filtration (UF)
Headworks Screening t:ﬁ;z:? Activated Sludge Clarification = 311
N & 54
Disinfection

1,0 .
High TDS Pond Membrane Bioreactor Reverse Osmosis (RO)
(Equalization) (MBR)

RO concentrate

PRW Injection
Well

one

COUNTY

one
FUTURE

13



Overview of Current LCSD Plant

{ E:z_ |
Vg | e

Brine Disposal |*
| Well .

LEGEND:
* Location of Brine Disposal Well {Union Sugar No. 13)

== RO Concentrate disposal line

1 Lcsowwee

one

COUNTY

one
FUTURE

14



Potential Potable Reuse Treatment Configuration

Project 1: Fast Track Project

1.2 MGD
Influent  p——) e — . — —
Wastewater UV
Low TDS Pond Conventional Secondary Ultra Filtration (UF) Disinfection
(Equalization) Activated Sludge (CAS) Clarification
ol
0.5 MGD 0.5MGD | 0.5 MGD 0.43 MGD
M W '
=
: _ UV/ADP
High TDS Pond . Membrane Bioreactor Reverse Osmosis (RO) Disinfection
(Equalization) (MBR)
IH'IHH to IPR
RO concentrate 0.07 MGD
l (43 gpm)
Legend:

[ | Existing UV System upgraded to UV/AOP

Mew UV System

. Treatment Scheme upgraded to IPR

ROC Disposal
Well

Pros: Implement most immediately (minimal modifications required)
Allows for potential expansion to even larger size
No need to upsize existing RO concentrate pipeline

Cons: Does not produce as much product water as project 2

15

..............

..............

Purified Water
Injection Well

one

COUNTY

one
FUTURE




Potential Potable Reuse Treatment Configuration

Project 2: Full IPR Implementation Project

1.2WaD e 1.2 MGD 1.45 MGD |
Influent  p— ﬁ ) [ — _ — j
Wastewater ~ — Q- i
Low TDS Pond , Conventional Secondary Ultra Filtration (UF)
(Equalization) Activated Sludge (CAS) Clarification 1.45 MGD | |
| — > 90 |
[ —1 :
Reverse Osmosis Disinfection :
0.5 MGD D ‘l‘l‘ H |—|—” 0.5 MGD (RO) i
High TDS Pond : Membrane Bioreactor ?1:: ::ID} :
(Equalization) (MBR) |
Both treatment IPR
trains to IPR RO concentrate g«
Legend: I Purified Water
[ | New RO System Injection Well
New UV/ADP System
i Treatment Scheme upgraded to IPR ROC Disposal
Well

Pros: Produces the most product water (full current flow)

Cons: More modifications required

Need to upsize existing RO concentrate pipeline and exceeds current disposal well
permitted capacity

one

COUNTY

one
FUTURE

« Note: Future buildout in this configuration could accommodate up to 3.5 mgd



Purified Water Injection Strategy

Percolation in the Getty Basin |t RESENESREEEL It SRS Option 1: Inject purified water near the
e SR S S e DAy Getty Basin.

Pros: Use of existing Flood Control
District infrastructure.

Cons: Complexity of coordinating
with another District and seasonal

use

LEGEND:
% == Ppurified Water Flow

S= ] csowwre

D Getty Basin (Infiltration Basin for Purified Water)

one

COUNTY

one
FUTURE

17



Purified Water Injection Strategy

Option 2: Inject purified water
northwest of the WRP

Pros: Not limited by Flood Control
District

Allows for year-round injection

| A ~ %, 1 Cons: Will require new infrastructure

Injection Northwest of LCSD &

'thﬂn " _
N ¥
N
|

\'\H .
!
STETI =L :

This is the preferred
alternative.

%

T
'
=

Y

/
LEGEND:

ﬂ Purified Water Flow

' Purified Water Injection NW of LCSD
one

COUNTY

one
FUTURE

1 Lcsp wwre

Googl Earth

18



Santa Maria Valley Groundwater Basin

Proposed Injection
Location

e Sits within the Santa Maria Valley
Groundwater Basin (SMVGB).

e Wells generally pull from deep
aquifer (250 -2,200 feet below

ground surface).

Groundwater Basin

Directional Flow

e \West-Northwest towards the
ocean.

VEHICLLAR HECHEATION Al

=

19

BT [AIMES

Groundwater Elevation Data used for Contouring

201
BT

Wall 1D Dats RPE DTW | WSE Agency
DON/EW05D 1 LHI0IT 4377 w723 290 SMVIWCD
DONTZW-22D1 521 4977 5054 437 SHCWA
T2 | Warin Wanets |
DENISRN-22L T HI2021 32 5712 275 [ "
[EEE K] 3021 537 2WDE 320 SMVWCD L
S I 2 L -
(R ] T D20z 24T ©551 59 SMVWCD §
OENIZSWOH_ MW | Di2veiet BT o631 251 Geotracker d
[ SouEZ | AT 5 Ceobacker |
TNISSVETD, G202 251.66 51 T CRyoTsM
THIZWOTR 1 WA 72T TUE & SHVWCD
TUBWEL | ool | 29740 22K TE CHyfsh
TE52 ] SMVWCD

Explanation

® Shallow Well
Groundwater
Elevation Contour (ft,
NAVD 88)

Santa Maria Valley
] Management Area
Boundary

Data sources:
USGS - 1:100,000 topographic map

j i JNS&
LCSD Contours of Equal Groundwater Elevation, Shallow Zone, Fall (October 8 - November 15) 2021
Luhdorff _8 : Santa Maria Valley Management Area = S
igure 2.1-
gcf!?:clmm GW flow 21-1-026/Annual Report/Twitchell Management Authority/Santa Maria Valley, California

one

COUNTY

one
FUTURE




e
Santa Maria Valley Groundwater Basin Analysis

Groundwater Velocity

e Estimated travel time of
injected water to nearby
wells.

e Preliminary analysis
indicates sufficient travel
time for IPR regulations.

e Additional groundwater
modeling currently
underway.

20

Groundwate

Location r Aquifer
Zone

Northwest of

LCSD Deep

Velocity | Time Period | Travel Distance

0.5 ft/day

R - oy v
= DA N EXISTING DRINKING |
IT RS wareRweLL |8
_:.‘-E 1'-'__'

—

- I_.-- 4
] n U
LJC ) : e
= |
I.- -.il.- 1 " = = i L Ly
'-.‘__.-' '.__ " | . [ :l
M 5

Y PROPOSED :_ |
5‘5‘ . [INJECTION WELL BB T . g .
- § oy O OMEE  WATERWELL [
-."l..- | '-__. - 'I | . . 1:. :' -;_ 5 Y N -|t- ROV -"I"I."
\\ - s I by, - _'I ir-:.. s 'I.-H. 1 -.: Y - 1 L
. " = - : T 3 .:-.:.' 5 . & : : .h.' -y -'.- -' Ty 5 .“-'_' ¥ 1. 5y i - r.-" 1

W S £ (STING DRINKING
. WATER WELL

!

=
=

LEGEND
@ Proposed injection location
@  Existing Drinking Water Well* §
O  6-months travel time radius ¥,

_ o .
12-months travel time radius [RS4 - ; :
* location is approximate. N

one

COUNTY

one

FUTURE

6 months 100 feet
12 months 200 feet




L
Additional Regulatory Considerations

* Basin plan requirements: Boron is a constituent of concern.
Current Boron Concentrations

: : Estimated
Estimated Basin

Parameter Basin Objective Concentration in

Concentration

Purified Water
Boron, (mg/L) 0.2 0.19 0.18-0.24

* Proposed Regulatory Pathways:
» Source Control: Managing boron from the source.
» Intake Credit. Accounting for boron already present in drinking water.
» Assimilative Capacity: Accounting for ability of groundwater basin to dilute boron.

. ;_: ¥ one
N Ky COUNTY
===2% one
‘ FUTURE

21



Project Cost Estimates

Class 5 Planning-Level Estimates
Expected Accuracy -50% to +100%

Annualized (1) Annual
New Total . :
Feed | Treatment : Project Cost Operations & | Total Cost per
Infrastructure | Capital .
Flow Costs (Infrastructure & | Maintenance Acre-Foot
Costs Costs
Treatment) Costs
Project 1: Fast 0.5mgd S129 M S8.4 M S21.3 M S1.1 M S1.2 M S4,950
Track
Project 2: Full IPR 1.7 mgd S46.6 M S32 M S78.6 M S4.3 M S2.4 M S4,130

Implementation

Notes:
(1) Annualized project costs assume a 30-year loan with a 3.5% interest rate.

Sl one
W COUNTY
one

FUTURE

22



Implementation and Next Phase Schedule

Project Phase

Year

Planning

Define a financial model and governing approach for a
future potable reuse program

Ildentify, apply for, and understand requirements for Grant
funding programs

Coordinate with agencies regarding the Boron Regulatory
Pathway

Produce reports needed for project progression & project

financing (e.g. Feasibility Study for USBR Grant)